Progetta e costruisci oggi stesso il tuo rig ideale

PER INFO COSTI E DISPONIBILITA’: info@daylightsrl.com

CINE MAGIC ARM WITH 1/4″ SCREWS

 

PRODUCT HIGHLIGHTS

– Articulating double-ball head friction arm

– Large Thumbscrew to Secure Ball Heads.

– Aerospace-Grade Aluminum.

– Each ball head joint can hold up to 25 lbs!

 

KEY FEATURES

• The Cine Magic Arm is a Double Ball Head Arm that can be used to mount an accessory on your camera rig at almost any angle.

• Compatible with a wide range of camera components such as monitors, small lights, or sound gear, both ball heads are secured using the single, large thumb lever.

• The ball ends can be swapped out for separately available ball heads with 1/4″ screws, 3/8″ screws with ARRI locating pins, NATO Clamps, 15mm Rod clamps,  3/8″ threaded accessory mount hole, our Mini Quick Release Plate to Ball Head Adapter, or  Cine Magic Arm Extension Bars that can be used to chain and extended multiple magic arms together.

 

DIMENSIONS

• Points of Articulation: 2

• Segment Length: 5.5″

• Weight: 5.1 oz

CINE MAGIC ARM WITH 3/8″ SCREWS AND LOCATOR PINS

PRODUCT HIGHLIGHTS

– Articulating double-ball head friction arm

– Large Thumbscrew to Secure Ball Heads.

– Aerospace-Grade Aluminum.

– Each ball head joint can hold up to 25 lbs!

KEY FEATURES

• The Cine Magic Arm with Double Ball Heads can be used to mount your accessories on your camera rig at almost any angle.

• Compatible with a wide range of camera components such as monitors, small lights, or sound gear, both ball heads are secured using the single, large thumb lever.

• The ball ends can be swapped out for separately available ball heads with 1/4″ screws, 3/8″ screws with ARRI locating pins, NATO Clamps, 15mm Rod clamps,  3/8″ threaded accessory mount hole, our Mini Quick Release Plate to Ball Head Adapter, or  Cine Magic Arm Extension Bars that can be used to chain and extended multiple magic arms together.

DIMENSIONS

• Points of Articulation: 2

• Segment Length: 5.5″

• Weight: 5.1 oz

1/4″ BALL HEAD FOR MAGIC ARMS

PRODUCT HIGHLIGHTS

  • Standard 1”/25mm ball end
  • Removable/stowable Arri Pins with included 1.5mm Hex Tool
  • Stainless steel ÂĽ bolt w/ tightening holes

PRODUCTION DESCRIPTION

Arri locating pins have become the industry standard for ⅜” holes and the trend has cascaded to ¼” mounting holes as well. The updated design of the KONDOR BLUE 1/4″ Ball Head for Magic Arms now features removable Arri 3mm pins that can be stowed within the unit when not needed. This makes this Magic Arm Ball Head highly versatile. The ÂĽ mounting bolt is precision machined from a single block of stainless steel and features knurling for convenient finger tightening. For extra torque, four tightening holes have been added to further leverage with a hex tool. Be sure to check out all of the other KONDOR BLUE Magic Arm Accessories.

TECH SPECS

  • 27g/ 1.0oz
  • 25mm W x 53mm L x 25mm D

3/8″ BALL HEAD WITH LOCATING PINS FOR MAGIC ARMS

KEY FEATURES

• This 3/8″ ball head can replace the 1/4″ ball head mount and add extra security and stability due to the ARRI-style locator pins which prevent twisting and loosening.

• You can tighten this to cages or any accessories via the thumbscrew or really torque down on it with a hex spanner through the slotted hole.

• This is compatible with most Magic Arms, Friction Arms, and Israeli Arms using a dual ball head system.

• This aluminum Ball Head with 3/8″-16 ARRI-Style Anti-Twist Screw is designed to be used with the various ball head magic arms and ball head clamps. Your accessory secures using the thumbscrew and you can add torque by using an Allen wrench.

• One end secures into the magic arm or clamp and the other end features a 3/8″-16 thumbscrew with ARRI-style, anti-twist locating pins for securely attaching accessories. The ball end features a blue rubber gasket for additional grip.

DIMENSIONS

• Material of Construction: Aerospace Grade Aluminum, Rubber.

• Mounting: 1 x Ball Head, 1 x 3/8″-16 Screw with ARRI-Style Locating Pins.

• Length: 2.5”

• Dimensions: 2.5” x 0.98” x 0.98”

• Weight: 1.7 oz

1/4″ SWIVEL TILT MONITOR MOUNT WITH ARRI PIN (PAN/TILT)

PRODUCT HIGHLIGHTS

– Supports Monitors up to 7″

– Swivel 360° and Tilt 180°

– Locks in Desired Tension with Set Screws (See video)

– Aerospace-Grade Aluminum

– Tilt and Swivel Monitor Display Mount with Removable Locating Pins

 

DESCRIPTION

• Our swivel monitor mount is designed to attach your monitor to the camera cage or other mounting system featuring an ARRI 3/8” mount.

 

DIMENSIONS

• Dimensions: 2.14” x 1.6” x 1.0”

• Weight: 1.8 oz

ARRI CUBE

PRODUCT HIGHLIGHTS

  • 5 Arri Mounts
  • Captive â…ś mounting bolt
  • Removable Arri Pins

PRODUCT DESCRIPTION

Sometimes you simply need more mounting real estate and that’s just what the Arri Cube provides. This perfect 30mm (1.2”) cube provided ample room to mount additional accessories to your rig. This is a great accessory to use in conjunction with the Kondor Blue Ball Head to Female ⅜” Accessory Mount for Magic Arms. You can also use our Cold Shoe adapter, Nato Monitor Rail, Anti Twist Nato Clamp, etc. With all of the mounting surfaces, you’ll have the flexibility to create just what you need on your rig.

 

 

TECH SPECS

  • 50g/ 1.8oz
  • 30mm W x 30mm T x 30mm D

 

MINI QR PLATE FOR MONITORS, ARMS, ACCESSORIES

PRODUCT HIGHLIGHTS

– 1/4″, 3/8″, and ARRI-Pin compatibility.

– Provides quick-release functionality.

– Aerospace-Grade Aluminum.

– Anti-Twist Set Screw for Male Plate.

KEY FEATURES

• This camera quick-release plate is made up of two parts, a male and a female dovetail plate.

• It provides quick-release functionality between cameras and accessories including and not limited to: Cine Magic Arms, LED Lights, EVF Mounts, Monitors, Microphones, Recorders, Flashes, Gimbals, and More!

• Stronger than the competition. Secure & Solid Mechanism.

• Features Anti-Twist Set Screw for a male plate.

• Comes with 2 Allen Wrenches 2 screws and a rubber washer.

• Additional Anti-Twist Arri Locator Pin and SmallHD Spacer Plates are also available (Sold Separately).

 

DIMENSIONS

• Mounting: 2 x 1/4″-20 Screws, 2 x 3/8″-16 Screws,

• Dimensions: 1.87″ x 1.12″ x 0.65″

• Weight: 1.3 oz

 

 

 

 

 

 

 

 

 

 

 

Recensioni

Ancora non ci sono recensioni.

Recensisci per primo “Progetta e costruisci oggi stesso il tuo rig ideale”
Apri chat
Ciao!
Come possiamo aiutarti?